
ILLUSTRATED
PARTS 
MANUAL

Part No. 06402
Printed 11/2023

Printed in USA

© 2023
Scag Power Equipment
Division of Metalcraft of Mayville, Inc.

Model SWZT
Walk-Behind

IPL30

31

32

33

34

29
33

36

37

40

39

38

41

35

18
18

THIS MANUAL CONTAINS THE ILLUSTRATED PARTS LIST FOR MODELS:
SWZT-36H-14FS		  with a serial number of	 W6800001 to W6899999
SWZT-48H-15FSE		  with a serial number of	 W6900001 to W6999999 
SWZT-48H-20CX		  with a serial number of	 W7000001 to W7099999
SWZT-52H-18FSE		  with a serial number of	 W7100001 to W7199999
SWZT-52H-20CX		  with a serial number of	 W7200001 to W7299999
SWZT-61H-22FSE		  with a serial number of	 W7300001 to W7399999
SWZT-61H-25CX		  with a serial number of	 W7400001 to W7499999



I

RTable of Contents

Table of Contents
36H CUTTER DECK..........................................................................................................................................2
48H CUTTER DECK..........................................................................................................................................4
52H CUTTER DECK..........................................................................................................................................6
61H CUTTER DECK..........................................................................................................................................8
CUTTER DECK CONTROLS..........................................................................................................................10
ENGINE DECK & HYDRAULIC SYSTEM.....................................................................................................12
STEERING CONTROLS.................................................................................................................................14
BRAKE COMPONENTS..................................................................................................................................16
ELECTRICAL SYSTEM AND THROTTLE CONTROL - MANUAL START................................................18
ELECTRICAL SYSTEM AND THROTTLE CONTROL - ELECTRIC START.............................................20
SWZT FUEL SYSTEM.....................................................................................................................................22
ZT-2800 HYDRAULIC AXLE ASSEMBLY......................................................................................................24
REPLACEMENT DECALS AND INFORMATION PLATES.........................................................................26
SWZT ELECTRICAL SCHEMATIC - MANUAL START...............................................................................28
SWZT ELECTRICAL SCHEMATIC - ELECTRIC START............................................................................29



2

R Section 8

36H CUTTER DECK

2018 SWZT 36CD

31

32

33

34
32

35

36

1
2

3
45 5

6
6 7

9

9

8

10
11

12

13
15

1

46

12

19
18

18
20 21

26

25

23

24

29
28

17

1
16

14
45

45

44

43

42

27

41

40
37

38

39

30

22



3

RSection 8

36H CUTTER DECK

Ref. 
No. Part No. Description Ref. 

No. Part No. Description

1
2
3
4
5
6
7
8
9
10
11
12
13
*
*
14
15
16
17
18
19
20
21
22

04021-09
424615
04043-04
424367
04112-06
04063-01
484619
483210
483324
04001-154
482245
04021-10
462031
462472
425872
04030-03
04001-12
04021-22
04043-04
483453-03
462190
43708
04001-62
462977

Nut, Elastic Stop 3/8-16
Bracket, Belt Guide
Flatwasher, 3/8-.391 x .938 x .105
Dust Shield
Nut, 3/4-16 Spiral Lock
Key, 1/4 x 1/4 x 1-1/4"
Belt, Cutter Deck
Pulley, 5" Idler
Pulley, 5.73" OD - 25mm Bore
Bolt, Hex Head 5/16-18 x 4-3/4"
Spring, Discharge Chute
Nut, Elastic Stop 5/16-18
Discharge Chute Assembly
CA Discharge Chute
Turbo Baffle
Lockwasher, 5/16 Spring
Bolt, Hex Head 5/16-18 x 1-3/4"
Nut, Elastic Stop 5/16-18 Gr.8
Flatwasher, 3/8-.391 x .938 x .105 Hardened
Bearing, Plastic
Idler Arm (incl. item #18)
Pivot, Idler
Bolt, Hex Head 3/8-16 x 3-1/4"
Cutter Deck w/Decals, SWZT36H

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

04117-02
04001-21
425959
04009-10
04041-38
483379
431046
461950
483304
483303
43693
462014
43694
43695
04043-06
04030-07
04001-121
482878
04001-175
04001-51
04001-136
483375
04019-04
04041-11

Nut, Elastic Flange 3/8-16
Bolt, Hex Head 3/8-16 x 1-3/4"
Pusharm 
Bolt, Shoulder 1/2 x 3/8-16 x 2-3/4"
Flatwasher, 3/8-.406 x 2.25" x .188
Bearing
Spacer, Bearing
Spindle Assembly
Debris Shield
Bearing
Spacer, Bearing
Spindle Housing Assembly (incl. item #32, 33)
Protector, Bearing
Shaft, Spindle
Flatwasher, 5/8-11 x 1-1/2"
Lockwasher, 1/2 Spring
Bolt, Hex Head 5/8-11 x 1-1/2"
Cutter Blade, 18"
Bolt, Hex Head 5/16-18 x 1-1/2" Gr.8
Bolt, Hex Head 3/8-16 x 3-3/4"
Bolt, Hex Head 3/8-16 x 1-1/2" Gr.8
Spring, Idler
Nut, Serrated Flange 3/8-16
Flatwasher, 3/8-.406 x 1-1/2"

  * = California Models Only (not shown)



4

R Section 8

48H CUTTER DECK

36

37
38

39
37

40

41

2018 SWZT CD

35

32
33

34

31

30

29

25 42
47

46
6

43

44
45

1

48

49

51

50

29

52

19
20

22

18

15

16

1

14

15

21

22

23
24

9

9

11

10 12

3

4

10

5

6
7

6
1

8

2
3
4

1

6

7

3

4

10

17

13

27

2653

28

55 56

54



5

RSection 8

48H CUTTER DECK

Ref. 
No. Part No. Description Ref. 

No. Part No. Description

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
*
*
22
23
24
25
26
27

04021-09
424615
04112-06
04063-01
484618
04043-04
424367
483210
425978
483323
43711
483422
04001-12
04041-11
483453-03
462191
43708
04001-62
04110-04
481625-01
462031
462472
425619
04021-10
482245
04001-154
462978
04041-38
04001-51

Nut, Elastic Stop 3/8-16
Bracket, Belt Guide
Nut, 3/4-16 Spiral Lock
Key, 1/4 x 1/4 x 1-1/4"
Belt, Cutter Deck
Flatwasher, 3/8-.391 x .938 x .105
Dust Shield
Pulley, 5" Idler
Belt Cover
Pulley, 5.13" OD - 25mm Bore
Spacer
Pulley, 5" Idler
Bolt, Hex Head 5/16-18 x 1-3/4"
Flatwasher, 3/8-.406 x 1-1/2"
Bearing
Idler Arm (incl. item #15)
Pivot, Idler
Bolt, Hex Head  3/8-16 x 3-1/4"
U-Nut, 3/8-16
Knob w/Stud
Discharge Chute Assembly
CA Discharge Chute
Turbo Baffle
Nut, Elastic Stop 5/16-18
Spring, Discharge Chute
Bolt, Hex Head 5/16-18 x 4-3/4"
Cutter Deck w/Decals, SWZT48H
Flatwasher, 3/8-.406 x 2.25" x .188
Bolt, Hex Head 3/8-16 x 3-3/4"

28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56

04001-77
04019-04
04001-175
482877
04043-06
04030-07
04001-121
461950
483304
483303
43693
462014
43694
43695
04009-10
425959
04117-02
04001-21
483379
431046
04021-22
04030-03
43063
04001-136
483375
482295
04019-03
451926
04001-09

Bolt, Hex Head  3/8-16 x 3-1/2"
Nut, Serrated Flange 3/8-16
Bolt, Hex Head 5/16-18 x 1-1/2" Gr.8
Cutter Blade, 16-1/2"
Flatwasher, 5/8-.688 x 1.75 x .134 HD
Lockwasher, 1/2 Spring
Bolt, Hex Head 5/8-11 x 1-1/2"
Spindle Assembly
Debris Shield
Bearing
Spacer
Spindle Housing Assembly (Incl. item #37, 38)
Protector, Bearing
Shaft, Spindle
Bolt, Shoulder 1/2 x 3/8-16 x 2-3/4"
Pusharm
Nut, Elastic Flange 3/8-16
Bolt, Hex Head 3/8-16 x 1-3/4"
Bearing
Spacer, Bearing
Nut, Elastic Stop 5/16-18 Gr.8
Lockwasher, 5/16 Spring
Spacer
Bolt, Hex Head 3/8-16 x 1-1/2 Gr.8
Spring, Idler
Wheel, Anti-Scalp
Nut, Serrated Flange 5/16-18
Shaft Weldment
Bolt, Hex Head 5/16-18 x 1"

  * = California Models Only (not shown)



6

R Section 8

52H CUTTER DECK

36

37
38

39
37

40

41

2018 SWZT 52 CD

35

32
33

34

31

30

42
47

46
6

43

44
45

1

48

49

52

19
20

22

18

15

1

14

15

21

22

23
24

9

9

11

10 12

3

4

10

5

6
7

6
1

8

2
3
4

1

6

7

3

4

10

17

13

29

51

50

29

27

2653

28

55 56

54

25

16

62

58

59

60

61

57



7

RSection 8

52H CUTTER DECK

Ref. 
No. Part No. Description Ref. 

No. Part No. Description

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
*
*
22
23
24
25
26
27
28
29
30

04021-09
424615
04112-06
04063-01
484695
04043-04
424367
483210
425979
483324
43711
483422
04001-12
04041-11
483453-03
462672
43708
04001-62
04110-04
481625-01
462032
462474
424211
04021-10
482245
04001-154
462979
04041-38
04001-51
04001-77
04019-04
04001-175

Nut, Elastic Stop 3/8-16
Bracket, Belt Guide
Nut, 3/4-16 Spiral Lock
Key, 1/4 x 1/4 x 1-1/4"
Belt, Cutter Deck
Flatwasher, 3/8-.391 x .938 x .105
Dust Shield
Pulley, 5" Idler
Belt Cover
Pulley, 5.73" OD - 25mm Bore
Spacer
Pulley, 5" Idler
Bolt, Hex Head 5/16-18 x 1-3/4"
Flatwasher, 3/8-.406 x 1-1/2"
Bearing
Idler Arm (incl. item #15)
Pivot, Idler
Bolt, Hex Head  3/8-16 x 3-1/4"
U-Nut, 3/8-16
Knob w/Stud
Discharge Chute Assembly
CA Discharge Chute
Turbo Baffle
Nut, Elastic Stop 5/16-18
Spring, Discharge Chute
Bolt, Hex Head 5/16-18 x 4-3/4"
Cutter Deck w/Decals, SWZT-52H
Flatwasher, 3/8-.406 x 2.25" x .188
Bolt, Hex Head 3/8-16 x 3-3/4"
Bolt, Hex Head  3/8-16 x 3-1/2"
Nut, Serrated Flange 3/8-16
Bolt, Hex Head 5/16-18 x 1-1/2" Gr.8

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62

482878
04043-06
04030-07
04001-121
461950
483304
483303
43693
462014
43694
43695
04009-10
425959
04117-02
04001-21
483379
431046
04021-22
04030-03
43063
04001-136
483246
482295
04019-03
451926
04001-09
04019-04
04003-26
481632
04017-27
04021-05
422478

Cutter Blade, 18"
Flatwasher, 5/8-.688 x 1.75 x .134 HD
Lockwasher, 1/2 Spring
Bolt, Hex Head 5/8-11 x 1-1/2"
Spindle Assembly
Debris Shield
Bearing
Spacer
Spindle Housing Assembly (Incl. item #37, 38)
Protector, Bearing
Shaft, Spindle
Bolt, Shoulder 1/2 x 3/8-16 x 2-3/4"
Pusharm
Nut, Elastic Flange 3/8-16
Bolt, Hex Head 3/8-16 x 1-3/4"
Bearing
Spacer, Bearing
Nut, Elastic Stop 5/16-18 Gr.8
Lockwasher, 5/16 Spring
Spacer
Bolt, Hex Head 3/8-16 x 1-1/2 Gr.8
Spring, Idler
Wheel, Anti-Scalp
Nut, Serrated Flange 5/16-18
Shaft Weldment
Bolt, Hex Head 5/16-18 x 1"
Nut, Serrated Flange 3/8-16
Bolt, Carriage 3/8-16 x 4"
Wheel, Anti-Scalp
Bolt, Hex Head 3/8-16 x 1" Ser. Flg.
Nut, Center Lock 3/8-16
Bracket, Anti-Scalp

  * = California Models Only (not shown)



8

R Section 8

61H CUTTER DECK

1

2

2

2

6
74

4

5

5

8

8

8

8

9

9

10

10

13

12

6

57

14

15

15

16

17

61

55

54

18
19

20

62

8

22

21
6

27

28

23

24

25

26

29

30

31

32

33

34

35

36

36

37

38

39

40

41

2642
43

44

46

45

45

47

53

49

48

50

51
52

56

58

56

59
60

11

2018 SWZT61



9

RSection 8

61H CUTTER DECK

Ref. 
No. Part No. Description Ref. 

No. Part No. Description

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

462980
484026
485511
04112-06
04063-01
04021-09
424615
04043-04
424367
483422
426905
426904
43711
04041-11
483453-03
462829
04001-31
04117-02
04001-21
425959
483379
431046
483375
04001-136
43063
04019-04
04021-22
04030-03
04001-175
482879
04043-06
04030-07
04001-121

Cutter Deck w/Decals, SWZT-61H
Pulley, 6.32" Dia.
Belt, Cutter Deck - SWZT-61H
Nut, Spiral Lock 3/4-16
Key, 1/4 x 1/4 x 1-1/4"
Nut, Elastic Stop 3/8-16
Bracket, Belt Guide
Flatwasher, 3/8-.391 x .938 x .105
Dust Shield
Pulley, Idler 5"
Belt Cover, RH - SWZT-61H
Belt Cover, LH - SWZT-61H
Spacer
Flatwasher, 3/8-.406 x 1-1/2"
Bearing
Idler Arm Weldment w/Bearings - SWZT-61H
Bolt, Hex Head 3/8-16 x 2-1/2"
Nut, Elastic Flange 3/8-16
Bolt, Hex Head 3/8-16 x 1-3/4"
Pusharm
Bearing
Spacer, Bearing
Spring, Deck Idler
Bolt, Hex Head 3/8-16 x 1-1/2" Gr. 8
Spacer
Nut, Serrated Flange 3/8-16
Nut, Elastic Stop 5/16-18 Gr.8
Lockwasher, 5/16" Spring
Bolt, Hex Head 5/16-18 x 1-1/2" Gr.8
Cutter Blade, 21"
Flatwasher, 5/8-.688 x 1.75 x .134 HD
Lockwasher, 5/8" Spring
Bolt, Hex Head 5/8-11 x 1-1/2"

34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
*
*
59
60
61
62

461950
483304
483303
43693
462014
43694
43695
04001-77
04001-09
04041-38
04001-51
482295
451926
04117-01
481632
04003-26
04017-27
04021-05
422478
04019-04
481625-01
04110-04
04021-10
04001-12
462213
462476
425867
482245
04001-154
43708
04009-10

Spindle Assembly
Debris Shield
Bearing
Spacer
Spindle Housing
Protector, Bearing
Shaft, Spindle
Bolt, Hex Head 3/8-16 x 3-1/2"
Bolt, Heax Head 5/16-18 x 1"
Flatwasher, 3/8-.406 x 2.25 x .1875
Bolt, Hex Head 3/8-16 x 3-3/4"
Wheel, Anti-Scalp
Shaft Weldment
Nut, Serrated Flange 5/16-18
Wheel, Anti-Scalp
Bolt, Carriage 3/8-16 x 4"
Bolt, Hex Head Serrated Flange 3/8-16 x 1"
Nut, Center Lock 3/8-16
Bracket, Anti-Scalp
Nut, Serrated Flange 3/8-16
Knob w/Stud
U-Nut, 3/8-16
Nut, Elastic Stop 5/16-18
Bolt, Hex Head 5/16-18 x 1-3/4"
Discharge Chute Assembly
CA Discharge Chute
Turbo Baffle
Spring, Discharge Chute
Bolt, Hex Head 5/16-18 x 4-3/4"
Pivot, Idler
Bolt, Shoulder 1/2 x 3/8-16 x 2-3/4"

  * = California Models Only (not shown)



10

R Section 8

CUTTER DECK CONTROLS

A

A

1

2

3

4
5

6
7

8

9

10

10

13
14 12

11

10

9

12
11

17

6
7

165

15

9

38

36

37
38

10 18

19

20
14

13 5 21

20

10

9

22

21

9

10

5
10

22
9

24

25

27
26

26

29

30

31

32

35

10

28

5

33

39

40

33
3441

42
43

44

45

23



11

RSection 8

CUTTER DECK CONTROLS

Ref. No.   Part No.   Description

1
2
3

4

5
6
7
8
9
10
11
12
13
14
15

16

17

18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
44
45

481625-01
04029-04
462683
462788
462522
462792
04021-09
04041-07
43086
484669
04001-20
04019-04
483334
425209
04017-17
04021-04
452018
452692
425968
426896
463550
463551
463032
04062-04
483345
04001-31
04041-07
482628
424636
04003-23
9276
481770
481769
48114-03
04021-07
452697
43511
04001-80
04001-19
04030-04
04024-02
04110-03
425970
43805
462817
485718
04041-38
04040-11
483466
43736

Knob W/Stud, 3/8-16 x 1-1/4"
Wing Nut, 3/8" Plastic Small
Belt Cover w/Decals
Belt Cover w/Decals - SWZT61H
Deck Bellcrank Assy. (Incl. item #8)
Deck Bellcrank Assy. (Incl. item #8) - SWZT-61H
Nut, Elastic Stop 3/8-16
Flatwasher, 3/8-.391 x .938 x .105
Bushing
Grip, Deck Lift
Bolt, Hex Head 3/8-16 x 1-1/2"
Nut, Serrated Flange 3/8-16
Bearing, Deck Lift
Reinforcement, Bearing
Cpscrw, 5/16-18 x 1"Serrated Flange Hex Head
Nut, Center Lock 5/16-18
Deck Lift Weldment, Front
Deck Lift Weldment, Front - SWZT-61H
Link, Decklift
Link, Decklift -SWZT61H
Frame w/Decals (SWZT-36H & 48H)
Frame w/Decals (SWZT-52H)
Frame w/Decals (SWZT-61H)
Hair Pin Cotter
Pin Assembly w/Lanyard
Bolt, Hex Head  3/8-16 x 2-1/2"
Flatwasher, 3/8-.391 x .938 x .105
Chain
Spacer, Yoke
Bolt, Carriage 3/8-16 x 1"
Flat-Free Tire Assy. (Incl. #26, #27, #28)
Bearing, Wheel Assembly
Roller Bearing, Caster Wheel
Grease Fitting, 45 Degree 1/4-28
Nut, Elastic Stop 1/2-13
Caster Yoke 
Sleeve, Caster Wheel Bearing 
1/2-13 UNC X 6.50
Bolt, Hex Head 3/8-16 x 1"
3/8 Lockwasher
Nut, Push-On 3/8"
U-Nut 3/8-16
Bracket, Deck Height
Spacer
Lever Assembly, Deck Latch (incl. #41
Grip, Deck Transport Lock
Flatwasher, 3/8-.406 x 2.25" x .188
Flatwasher 7/16 
Ball Bearing
Spacer, Caster Bearing

  * = SWZT61H Models Only



12

R Section 8

ENGINE DECK & HYDRAULIC SYSTEM

1

2

6

7

8
9

11

12
13

15

1617

18

8
21

20

23

10

22

26

27

28

2930

31

32

33
3435

36

37

41

43

42

38

39

40

44

45

44

49

46

47

48

51

52

50 33

7
22

24

25

14

 

3

3

4

4

5

15

15

2023 SWZT ED&HS

53

19

14

54

56

57

55



13

RSection 8

Ref. 
No. Part No. Description Ref. 

No. Part No. Description

1

2
3
4
5
6
7
8
9
10
11

12
13
14
15
16
17
18

19
20
21
22
23
24
25
26
27
28
29
30
31

*485014
*486754
*485023
*485017
04001-54
431049
48224
463017
483087
04021-05
04019-04
04063-03
04024-03
484620
485571
485572
04030-05
04001-51
04017-05
04021-10
425953
425696
484682
484683
481871
481867
481868
481869
04001-196
04003-04
43282
04110-01
04028-02
04003-12
**484600
462962
462961
425778
04017-16
04019-03
04001-49

Engine, Kawasaki FS481V
Engine, Kawasaki FS541V (Electric Start)
Engine, Kawasaki FS600V (Electric Start)
Engine, Kawasaki FS651V (Electric Start)
Bolt, Hex Head  3/8-16 x 3"
Pivot, Idler
Bearing
Idler Arm (incl. item #4 & #60)
Spring, Transmission Idler
Nut, Center Lock 3/8-16
Nut, Serrated Flange 3/8-16
Key, 1/4 x 1/4 x 2-1/2"
Nut, Push-On 5/16-18
Muffler, Kawasaki (FS481, FS541, FS600)
Muffler, Kawasaki (FS651) - SWZT-61
Manifold, Kawasaki (FS651) - SWZT-61
Lockwasher, 7/16" spring
Bolt, Hex Head 3/8-16 x 3-3/4"
Bolt, Hex Head, Serrated Flng 1/4-20 x 3/4"
Nut, Elastic Stop 5/16-18
Pusharm Mount Bracket, LH
Bracket, Anti-Rotation
Wheel Assembly 18 x 6.5-8 (36" Only)
Rim, Painted (36" Only)
Tire 18 x 6.5-8 (36" Only)
Wheel Assembly 18 x 8.5-8
Rim, Painted
Tire 18 x 8.5-8
Bolt, Hex Head 5/16-18 x 6-1/2"
Bolt, Carriage 5/16-18 x 1"
Spacer
U-Nut, 1/4-20
Wheel Nut, 1/2-20
Bolt, Carriage 5/16-18 x 3/4
Spring, RTN
Fan Cover, RH (incl item #22)
Fan Cover, LH (incl item #22)
Skid Plate
Cpscrw, 5/16-18 x 3/4"Serrated Flange HH
Nut, Serrated Flange 5/16-18
Bolt, Hex Head 5/16-18 x 3"

32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
12

04001-170
04043-04
04021-09
43720
431073
43880
484578
486045
486785
484786
484595
425954
04061-01
04040-14
482070
04069-01
43876
44188
462610
04041-28
04102-06
04030-05

Bolt, Hex Head 3/8-16 x 2-1/2"
Flatwasher, 3/8-.391 x .938 x .105 Hardened
Nut, Elastic Stop 3/8-16
Spacer
Spacer, Bearing
Spacer, Axle
Belt, Transmission Drive
Pulley, 3-1/2" Dia.
**Transaxle Assy., (ZH-GMCC-SLUB-1MTX)
**Transaxle Assy., (ZH-KMCC-3LUC-1MTX)
Pulley, 4-1/2" Dia. 1" Bore
Pusharm Mount Bracket, RH
Cotter Pin, 3/32 x 1"
Flatwasher, 1/4-.312 x .750 x .065
Spring, Dump Valve Link
Pin, Rue Cotter 3/8" Dia.
Joint, Swivel
Link, Dump Valve
Electric Clutch Assembly
Flatwasher, 7/16-.469 x 1.75 x .25
Bolt, Hex Head 7/16-20 x 3" w/t Patch
Lockwasher, 7/16" spring

ENGINE DECK & HYDRAULIC SYSTEM

* Available through the individual engine manufacturer. ** RTN Spring is Scag p/n 484600.  See item #25



14

R Section 8

STEERING CONTROLS

A

A

B

B

1

1

1

11

1

2

3

4
5

3

109

8

6

7

4

52
9

47

53

26

45

46

6

23

44
43 42

45

26

48

41

23

40

49

5150

35

34
26

1

39

38

25

36

35

37

36
33

30

32

30

31

29

11
27

13

12
26

14

15

16
6

17

22 28

18
19

20

21

22
24

25
23

6

9A



15

RSection 8

STEERING CONTROLS

Ref. 
No. Part No. Description Ref. 

No. Part No. Description

1
2
3
4
5
6
7
8
9
9A
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28

04021-09
484589
43674
484035
452363
04040-05
04001-77
04019-02
48717
483473
425937
462835
04010-34
462688
484749
04032-05
04009-11
483601
462575
484672
452118
04019-03
483453-19
04001-20
04003-09
04001-12
04021-10
04021-01
04009-14

Nut, Elastic Stop 3/8-16
Linkage, Speed Control
Spacer
Bearing
Neutral Plate Weldment
Flatwasher, 3/8-.406 x .812 x .065
Bolt, Hex Head 3/8-16 x 3-1/2"
Nut, Serrated Flange 1/4-20
Switch (Manual Start)
Switch (Electric Start Only)
Bracket, Operator Presence Switch
Handle Assy, W/Decals
Machine Screw, #10-32 x 1-1/2", Pan Head
Latch, Thumb
Plate, Anti-Friction
Washer, 1/4" Curved Spring
Bolt, Shoulder 3/8 x 1"
Spring, Speed Control
Neutral Handle Assy (incl item #22)
Knob, Soft Touch
Handle Weldment, Speed Control
Nut, Serrated Flange 5/16-18
Bearing, Plastic 1/2" I.D.
Bolt, Hex Head 3/8-16 x 1-1/2"
Bolt, Carriage 1/4-20 x 1-1/4"
Bolt, Hex Head 5/16-18 x 1-3/4"
Nut, Elastic Stop 5/16-18
Nut, Elastic Stop #10-32
Bolt, Shoulder 3/8 x .375"

29
30
31

32
33
34

35
36
37

38
39
40
41
42
43
44
45
46
47

48
49
50
51
52
53

04021-08
04040-15
425948
426568
04009-16
484670
462494
462729
483453-22
43866
462489
462490
04001-21
484579
04017-16
425756
04001-45
04030-04
04041-07
48796
483574
452300
452301
43766
04001-09
04050-01
484671-01
04003-02
04043-04

Nut, Elastic Stop 1/4-20
Flatwasher, 5/16-.375 x .875 x .083
Bracket, Neutral Switch (Manual Start)
Bracket, Neutral Switch (Electric Start Only)
Bolt, Shoulder 1/2 x 2"
Spring, Operator Presence
Handle, Op. Presence-LH (incl item #35)
Handle, Op. Presence-RH (incl item #35)
Bearing
Sleeve, Pivot
Handle Assembly-LH (incl item #35)
Handle Assembly-RH (incl item #35)
Bolt, Hex Head 3/8-16 x 1-3/4"
Linkage, Steering
Cpscrw, 5/16-18 x 3/4"Serrated Flange HH
Bracket, Transaxle Control
Bolt, Hex Head 3/8-16 x 2"
Lockwasher, 3/8” Spring
Flatwasher, 3/8-.391 x .938 x .105
Bearing, Self Aligning 5/8” I.D.
Linkage, Pump
Weldment, Bellcrank-LH
Weldment, Bellcrank-RH
Spacer, Axles
Bolt, Hex Head 5/16-18 x 1"
Retaining Ring .625" EXT. "E"
Bearing
Bolt, Carriage 1/4-20 x 3/4"
Flatwasher, 3/8-.391 x .938 x .105 Hardened



16

R Section 8

BRAKE COMPONENTS

A

A

18

1

2
3

5

76

4

8
9

10

11

12

13

14

1

15

16

1

13
12

4

6

17

19



17

RSection 8

BRAKE COMPONENTS

Ref. No.   Part No.   Description

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19

04069-01
462515
481548
04062-02
44187
04017-16
04061-02
04040-05
485317
484175
04021-18
04021-10
48796
452358
43726
44165
04050-01
483453-18
04017-27

Pin, Rue Cotter 3/8" Dia.
Brake Lever w/Grip
Grip, Brake Lever
Hair Pin, .080 x 1.19"
Rod, Brake Linkage
Cpscrw, 5/16-18 x 3/4"Serrated Flange HH
Cotter Pin, 3/32 x 3/4"
Flatwasher, 3/8-.406 x .812 x .065
Bushing, Pivot Slide
Spring, Brake
Nut, Elastic Stop 3/8-24
Nut, Elastic Stop 5/16-18
Bearing, Self Aligning 5/8” I.D.
Weldment, Brake Bellcrank
Joint, Swivel
Rod, Brake Adjustment
Ring, Retaining 5/8” External “E”
Bearing
Cpscrw, 3/8-16 x 1"Serrated Flange HH



18

R Section 8

ELECTRICAL SYSTEM AND THROTTLE CONTROL - MANUAL START

S
C

A
G

P
O

W
E

R
 E

Q
U

IP
M

E
N

T

1

2

3

4

5

7

11

8

10

9

13

12

14

20

15

31

14
13

1214

15
21

22

23

26

24

25

27

28
29

30

16

19

17

18

6
32



19

RSection 8

Ref. No.   Part No.   Description

1

2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32

462069
483609
48017-04
48017-03
462576
04003-43
04003-12
485833
484665
48609
04021-26
483552
04019-02
425937
48717
04003-02
04019-03
425948
04040-15
04021-08
483473
486121
04002-17
04031-03
483958
04063-03
484595
462610
04041-28
04030-05
04102-06
04003-09
484565

Key Assembly w/Fob
Key w/Shroud
Nut, 5/8-32 Special
Lockwasher, 5/8" Internal Tooth
Instrument Panel w/Decal
Bolt, Carriage #10-24 x 1/2"
Bolt, Carriage 5/16-18 x 3/4"
PTO Switch
Throttle Cable
Key Switch
Nut, Elastic Stop #10-24
Choke Control
Nut, Serrated Flange 1/4-20
Bracket, Operator Presence Switch
Switch
Bolt, Carriage 1/4-20 x 3/4"
Nut, Serrated Flange 5/16-18
Bracket, Neutral Switch
Flatwasher, 5/16-.375 x .875 x .083
Nut, Elastic Stop 1/4-20
Switch, Brake Interlock
Wire Harness
Bolt, Hex Head M8-1.25 x 14
Lockwasher, 5/16" External Tooth
Diode
Key, 1/4 x 1/4 x 2-1/2"
Pulley, 4-1/2" Dia. 1" Bore
Electric Clutch Assembly
Flatwasher, 7/16-.469 x 1.75 x .25
Lockwasher, 7/16" spring
Bolt, Hex Head 7/16-20 x 3" w/t Patch
Bolt, Carriage 1/4-20 x 1-1/4"
Hourmeter, Inductive

ELECTRICAL SYSTEM AND THROTTLE CONTROL - MANUAL START



20

R Section 8

ELECTRICAL SYSTEM AND THROTTLE CONTROL - ELECTRIC START

S
C

A
G

P
O

W
E

R
 E

Q
U

IP
M

E
N

T

1

2

3

4

5

7

11

8

10

9

13

12

14

20

15

31

14
13

1220

15
21

22

23

24

16

19

17

18

20

20

32

33
34

35

26

25

27

28
29

30

40

43
RED

44
BLK

45

36
37

38

41

42

39

6
46

47



21

RSection 8

ELECTRICAL SYSTEM AND THROTTLE CONTROL - ELECTRIC START

Ref. No.   Part No.   Description

1

2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51

462069
483609
48017-04
48017-03
462684
04003-43
04003-12
485833
484665
48798
04021-26
483552
04019-02
425937
48717
04003-02
04019-03
426568
04040-15
04021-08
483473
486122
04002-17
04031-03
483958
04063-03
484595
462610
04041-28
04030-05
04102-06
04003-09
482588
483571
48298
483629
04019-03
428384
485212
04011-14
483278
04003-39
04003-12
48029-09
48029-25
48126
484565
48661
42392
48099
423308
04029-01

Key Assembly w/Fob
Key w/Shroud
Nut, 5/8-32 Special
Lockwasher, 5/8" Internal Tooth
Instrument Panel w/Decal
Bolt, Carriage #10-24 x 1/2"
Bolt, Carriage 5/16-18 x 3/4"
PTO Switch
Throttle Cable
Key Switch
Nut, Elastic Stop #10-24
Choke Control
Nut, Serrated Flange 1/4-20
Bracket, Operator Presence Switch
Switch
Bolt, Carriage 1/4-20 x 3/4"
Nut, Serrated Flange 5/16-18
Bracket, Neutral Switch
Flatwasher, 5/16-.375 x .875 x .083
Nut, Elastic Stop 1/4-20
Switch, Brake Interlock
Wire Harness
Bolt, Hex Head M8-1.25 x 14
Lockwasher, 5/16" External Tooth
Diode
Key, 1/4 x 1/4 x 2-1/2"
Pulley, 4-1/2" Dia. 1" Bore
Electric Clutch Assembly
Flatwasher, 7/16-.469 x 1.75 x .25
Lockwasher, 7/16" spring
Bolt, Hex Head 7/16-20 x 3" w/t Patch
Bolt, Carriage 1/4-20 x 1-1/4"
Clip, Wire
Cover, Sealed Double
Fuse, 20 Amp
Fuse Holder
Nut, Serrated Flange 5/16-18
Bracket, Battery Support
Battery (not available through Scag)
Screw, Self Tapping 1/4-20 x 3/4"
Solenoid, Sealed
Bolt, Carriage 1/4-20 x 6" Full Thread
Bolt, Carriage 5/16-18 x 3/4"
Cable, Battery - Red
Cable, Battery - Black
Rubber Boot
Hourmeter, Inductive
Battery Pad
Battery Cover
Pad, Battery Cover
Battery Box
Wingnut, 1/4-20



22

R Section 8

SWZT FUEL SYSTEM

To Fuel Pump

To Engine Purge Port

B

Tank

Purge

A
B

3

2

1

4

5

6

7

8

*9
*10

*10

*11

13
12

12

12
23

24

25

26

18

19

17

1920

2122

12 13

14

15 16

28
15

29

27

28
15

16

30

A

C

D

C

E

D

E

87

14

13



23

RSection 8

SWZT FUEL SYSTEM

Ref. No.   Part No.   Description

1

2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

484286
484297
484243
484242
463282
482571
486181
48059-01
483617
*
*
*
48059-05
484345
48030-11
04030-03
04001-08
484285
484333
48059-02
484347
484279-01
484343-01
484287
48136-17
452176
04019-03
48030-09
04040-15
04001-09
04003-12

Fuel Cap w/ Tether
Fuel Cap w/ Tether - California Models Only (not shown)
Fuel Gauge Assembly (incl. #3)
Seal, Fuel Gauge
Fuel Tank Assembly (incl. #2, 3, 5, 6, 17, 18)
Bushing, .56 Dia. Viton
Valve, Fuel Shutoff w/Screen
Clamp, Fuel Hose
Fuel Hose, 1/4" ID (order by inch)
Fuel Filter
Clamp, Fuel Hose
Fuel Hose
Clamp, Vapor Recovery Hose 3/16"
Hose, Vapor Recovery 3/16" (order by inch)
Clamp, 5/8" Double
Lockwasher, 5/16" Spring
Bolt, Hex Head 5/16-18 x 3/4"
Grommet, Viton
Fitting, Remote Vent
Clamp, Fuel Hose 7/32" ID
Hose, Vapor Recovery 1/4" (order by inch)
Tube, Fuel Tank Insert - 4"
Mender, 1/4 x 3/16 w/.02 Hole
Carbon Canister
Clamp
Bracket, Canister Mounting
Nut, Serrated Flange 5/16-18
Clamp, 1/2"
Flatwasher, 5/16-.375 x .875 x .083
Bolt, Hex Head 5/16-18 x 1"
Bolt, Carriage 5/16-18 X 3/4"

  * = Available through engine manufacturer only.



24

R Section 8

ZT-2800 HYDRAULIC AXLE ASSEMBLY

20

21

23

22

19 24
25

26

27

28
29

30

34

31

70

33

32

35
36

38

37
41

39

40

42
43

46

67
68

50

44
45

49

48

57

58

59

6062
63

64

65

66

56

55
54

51

53
52

51

47

1

2

3 4
5

6

7 4

8
9

10

11 12

13
14
15
16
17
18

Overhaul Seal Kit



25

RSection 8

ZT-2800 HYDRAULIC AXLE ASSEMBLY

Ref. 
No. Part No. Description Ref. 

No. Part No. Description

1
2
3

4
5
6
7
8
9
10
11

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32

33
34
35
36
37

HG53246
HG54730-
HG73096*
HG73095**
HG50132
HG51083
HG52583
HG52148
HG72749
HG53336
HG52108
HG73073*
HG73069**
482800-04
HG51626
HG51628
HG52136
HG51627
HG51629
HG51630
HG51161
HG72972
HG51244
HG53821
HG53804
HG50329
HG50951
HG73047
HG71569
HG53656
HG53514
HG53699
HG71446
HG55380
HG55071
HG53501
HG50859
HG53019
HG53973
HG51950

Bolt, Hex Head 1/4-20 x 1-1/8"
Plug, 9/16-18
Kit, Side Cover, *
Kit, Side Cover **
Washer, .5 x 1.0 x .03
Jackshaft Pin
Gear, 11T
Gear, 43T
Bearing, Ball .75 x 40 x 12
Spacer, .75 x 1.32 x .257
Gear, 54T
Kit, Housing,  *
Kit, Housing,  **
Fitting, Transmission
Seal, Lip .375 x .75 x .25
Ring, .Retaining .375 External
Rod, By-Pass
Ring, Retaining .750 Internal
Arm, By-Pass
Ring, .Retaining .375 External
Seal, Lip 17 x 40 x 7
Kit, Fan & Pulley
Nut, Hex Locking 1/2-20
Fan
Pulley
Ring, Retaining 2.06 Internal
Washer, 1.23 x 1.56 x .04
Kit, Shaft, Input
Kit, Shaft, Axle
Bearing, Ball 1.0 x 52 x 15 Open
Spacer, 1.355 x 2.035 x .021
Seal, Lip TC4 1.0 x 2.06 x .38
Hub Kit
Expansion Tank LH, Internal
Expansion Tank RH, Internal
Cap, Axle
Ring, Retaining 2.06 Internal
Clip, Retaining
Handle, Brake
Washer, .343 x 1.5 x .062

38

39
40

41
42
43
44
45

46
47
48

49
50
51
52
53

54
55
56
57
58
59
60

61
62
63
64
65
66
67
68
69
70

HG71594*
HG71589**
484600
HG51842*
HG51841**
HG51616
HG44130
HG54315
HG51140
HG72432*
HG72431**
HG52114
HG73107
HG71854*
HG73041**
HG72274
HG50752
HG51804
HG52766
HG73119
HG73118
HG51048
HG50551
HG70723
HG51462
HG72882
HG71436
HG72412*
HG72413**
HG52137
HG52150
HG51069
HG44145
HG52149
HG44371
HG54501
HG72291
HG54974
HG72320

Kit, RTN Assembly *
Kit, RTN Assembly **
Spring, RTN
Arm, Control *
Arm, Control **
Bolt, 5/16-24 x 7/8" Patch
Washer, .34 x .88 x .06
Spacer, .320 x 1.005 x .1495
Seal, Lip 12 x 32 x 7
Arm, Neutral *
Arm, Neutral **
Filter
Seal Kit
Filter Guard *
Filter Guard **
Kit, Charge Pump
Bolt, 1/4-20 x 3/4"
O-Ring
Pawl, Brake
Outboard Kit, RH Rot B  / LH Rot A
Outboard Kit, RH Rot A  / LH Rot B
Trunnion Swashplate
Thrust Bearing
Kit, Cylinder Block
Thrust Bearing
Kit, Motor Cylinder Block
Kit, Charge Relief
Kit, Center Section *
Kit, Center Section **
Bolt, Hex Head 3/8-16 x 1-1/2" Patch
Shaft, Motor
Washer, .72 x 1.16 x .04
Ring, Retaining
Gear, 16T
Washer, .63 x 1.0 x .05
Tube, Charge Triple O - Ring
Kit, Gerotor Seal
Plug, 3/4 - 16
Kit, Hub Puller

- NOTE -
Refer to label on transaxle for identification

*ZH-KMCC-SLUC-1MTX
**ZH-GMCC-SLUB-1MTX



26

R Section 8

REPLACEMENT DECALS AND INFORMATION PLATES

4

BEFORE OPERATING

WARNING

*Read operator's manual
*Make sure guards, shields
  & safety devices are in 
  place & working
*Clear area of children,
  bystanders & debris
*Mow across face of slopes
*Trained operators only
*Solicite etiquetas en espanol
  a un distribuidor Scag

OFF

MOWER DECK

PULL OUT  TO  ENGAGE 
PUSH IN  TO  DISENGAGE 

ON

FAST

SLOW

SPEED
CONTROL

FAST

SLOW

THROTTLE

1
2
3
4
5

6

7

N N E U T R A L

1

2

R

11

WARNING

READ OPERATOR'S MANUAL

INSTALL BELT COVER
BEFORE OPERATING MACHINE

3

6

WARNING
FALLING HAZARD

USE ONLY SCAG APPROVED
RIDING ATTACHMENTS

SEE OPERATOR'S MANUAL 483404

MOUNT RIDING
ATTACHMENT

HERE

10

HHeeaavvyy--DDuuttyy
CCoommmmeerrcciiaall

     484453 

8

3-1/4

4-1/2

3-1/2

3

3-3/4

4
4-1/4

2-3/4

2-1/2

2-1/4

2

1-3/4

1-1/2

13

7

5

WARNINGWARNING

* Keep hands,  feet & clothing clear
* Keep all guards in place
* Shut off engine & disengage blade
   clutch before servicing
* Use caution in directing discharge
* Read instruction manual before operating

ROTATING BLADES AND BELTS

DO NOT OPERATE UNLESS GRASS
  CATCHER,  MULCHING KIT OR
DISCHARGE CHUTE IS INSTALLED 483406

9

SPINNING BLADES
KEEP CLEAR

BLADE CONTACT & THROWN
OBJECTS CAN INJURE

483505

WARNINGWARNING
Operation of this equipment
may create sparks that can
start fires around dry 
vegetation. A spark 
arrestor may be required.
The operator should contact 
local fire agencies for laws 
or regulations relating to
fire prevention requirements.

483900

(supplied with California models only)
12

WARNINGWARNING
DO NOT OPERATE WITHOUT DISCHARGE CHUTE,  MULCHING 

KIT,  OR ENTIRE GRASS CATCHER INSTALLED
483405

14

16
15

17



27

RSection 8

REPLACEMENT DECALS AND INFORMATION PLATES

Ref. No.   Part No.   Description

1

2
3
4

5
6
7

8
9
10
11
12
13
14
15
16
17
*

484662
485185
48314
483402
484673
484674
483406
485403
486793
486794
486795
486796
484453
483505
483404
483727
483900
484661
483405
485627
485525
486136
461986

Decal, Instrument Panel (Manual Start)
Decal, Instrument Panel (Electric Start Only)
Decal, Scag Logo
Decal, Belt Cover
Decal, Handle - LH
Decal, Handle - RH
Decal, Warning-Rotating Blades
Decal, Metalcraft - USA
Decal, 36 Hero Commercial
Decal, 48 Hero Commercial
Decal, 52 Hero Commercial
Decal, 61 Hero Commercial
Decal, Scag Heavy Duty
Decal, Spinning Blades
Decal, Sulky Attachment
Decal, Scag Logo
Decal, Warning Spark Arrestor
Decal, Height of Cut
Decal, Warning
Decal, SWZT Replacement Parts
Decal, Belt Routing
Decal, Scag Power Equipment (Fuel Tank)
Spanish Decal Kit (not shown)



28

R Section 8

SWZT ELECTRICAL SCHEMATIC - MANUAL START
(shown with the Key Off, PTO Off, Parking Brake Applied, Speed Control in Neutral, OPC Disengaged)

PTO
SWITCH

HOURMETER

L.H.
OPERATOR
PRESENCE

SWITCH

R.H.
OPERATOR
PRESENCE

SWITCH

KEY
SWITCH

NEUTRAL
INTERLOCK

SWITCH

BRAKE
INTERLOCK

SWITCH

CLUTCH

GROUND

M
AG

N
ET

O

C
H

AR
G

IN
G

HM

BLACK W/RED STRIPE

BLACK

YE
LL

O
W

BL
AC

K
BL

AC
K

YE
LL

O
W

BL
U

E

W
H

IT
E

BLACK

WHITE

BLACK

WHITE

BLACK W/RED STRIPE

WHITE

BLACK W/RED STRIPE

WHITE
BLACK

YE
LL

O
W

BL
AC

K 
W

/R
ED

 S
TR

IP
E

BL
U

E

BL
AC

K 
W

/R
ED

 S
TR

IP
E

BL
AC

K 
W

/R
ED

 S
TR

IP
E

BL
AC

K

BLUE

BLACK

W
H

IT
E

BL
AC

K 
W

/R
ED

 S
TR

IP
E

Position         PTO Switch Legend

121110987

654321

121110987

654321

ON (UP)

DOWN (OFF)



29

RSection 8

S
M B

GL

A

YE
LL

O
W

BLUE

BL
AC

K

BLACK

RED

BLACK

GREEN

YE
LL

O
W

BL
U

E

BL
AC

K

G
R

EE
N

BL
U

E

YELLOW W/RED STRIPE

RED

RED

YELLOW

YELLOW

BLACK

BL
AC

K

GREEN

GREEN

GROUND

M
AG

N
ET

O

C
H

AR
G

IN
G

R.H.
OPERATOR
PRESENCE

SWITCH

BRAKE
INTERLOCK

SWITCH

NEUTRAL
INTERLOCK

SWITCH

PTO
SWITCH

KEY
SWITCH

L.H.
OPERATOR
PRESENCE

SWITCH

EN
G

IN
E

20 AMP FUSE

20 AMP FUSE

HM

HOURMETER

STARTER SOLENOID

MOT

“A”

+-

BATTERY

“A”

GROUND

CLUTCH

BL
AC

K 
W

/R
ED

 S
TR

IP
E

BLACK W/RED STRIPE
BLACK W/RED STRIPE

BLACK W/RED STRIPE

BLACK W/RED STRIPE

BLACK W/RED STRIPE

YE
LL

O
W

 W
/R

ED
 S

TR
IP

E

YE
LL

O
W

 W
/R

ED
 S

TR
IP

E

YELLOW W/RED STRIPE

WHITE

WHITE

WHITE
W

H
IT

E

W
H

IT
E

BLACK

GREEN

BLACK

YELLOW W/RED STRIPE

RED

YELLOW
BLACK
BLACK

BLACK

BLACK

R
ED

BL
AC

K

BL
AC

K

OFF    G + M + A
RUN          B + L + A
START      B + L + S

Position   Key Switch Legend

W
H

IT
E

Position         PTO Switch Legend

121110987

654321

121110987

654321

ON (UP)

DOWN (OFF)

SWZT ELECTRICAL SCHEMATIC - ELECTRIC START
(shown with the Key Off, PTO Off, Parking Brake Applied, Speed Control in Neutral, OPC Disengaged)


	36H CUTTER DECK
	48H CUTTER DECK
	52H CUTTER DECK
	61H CUTTER DECK
	CUTTER DECK CONTROLS
	ENGINE DECK & HYDRAULIC SYSTEM
	STEERING CONTROLS
	BRAKE COMPONENTS
	ELECTRICAL SYSTEM AND THROTTLE CONTROL - MANUAL START
	ELECTRICAL SYSTEM AND THROTTLE CONTROL - ELECTRIC START
	SWZT FUEL SYSTEM
	ZT-2800 HYDRAULIC AXLE ASSEMBLY
	REPLACEMENT DECALS AND INFORMATION PLATES
	SWZT ELECTRICAL SCHEMATIC - MANUAL START
	SWZT ELECTRICAL SCHEMATIC - ELECTRIC START


